BoMBABA (D




BoMBAZ X 2 2.5 HP

<<

E-01 g4 A CRANKCASE ASSY

FS FHEAERS o o X % =
SN Part No. THRAEEH Descripiion Quantity | Remark
I 11100 /152F s & Crankcase 1
2 11130 ANERESH Valve chamber clapboard sub-assy 1
3 12252 HeO (L) B MSx 118 Stud M5 x 118 2
4 12253 M=o (mad) @8 MEx 52 Stud M6 x 52 2
5 13180/152F fhEmidd (17x30%6) Oil seal(17 X 30 X ), crankshaft 1
6 15463/152F HloAN SR Cover, oil filter 1
7 15465/152F EHR Gasket 1
8 1551 2/152F Hlalsd Return pipe 1
9 19721 TSRS Flow guard, lower 1
10 26311 iR 12 HF Sway bar 1
11 26321 i8R TR Keeper, sway bar 1
12 263271 5IF RV 4 Oil seal, sway bar 1
13 26320/152F R A Washer, sway bar 1
14 41151 (23 Bottom plate I
15 GB5789-36 e Mox14 Bolt Md X 14 2
16 GB5789-86 §id MSx10 Bolt M5x 10 4
17 GB5789-86 i M6x 14 Bolt M8 X 18 4
13 GB5789-86 o M 12 Bolt M3 x 18 4
19 41350 wmEL Bottom rubber 4

PAGINA 01




BoMBAZ X 2 2.5 HP

<<

E-2 s 5414 CRANKCASE COVER ASSY

ﬁ,% EEARS T B R Description & K & i
SIN Part No. Quantity Remark
1 11118 EFHORX 1 Setpin $8X%14 2
2 11119/152F WL Gasket, crankcase 1
3 11212/152F Mm% Drain plug 2
4 11213 ot 343 Washer 2
3 11311/152F i i 1 o Crankcase cover 1
6 13180/152F g (17x30%x6) O1l seal(17 X 30X 6). crankshaft 1
7 15610/152F PLya R Dipstick sub-assy 1
8 15611 tliar Dipstick 1
9 15612 tlarRExE Seal, dipstick 1
10 15650/152F PLid 3 £ Ol plug sub-assy 1
11 15651/152F tlinsk Ol plug 1
12 15652 tlakss @ Seal, o1l plug 1
13 25120/152F WA R A Driven gear sub-assv, governor 1
14 25121 WA S Driven gear, governor 1
15 25131 R E Shding sleeve 1
16 25141 Wi Kin Flyweight 2
17 25151 Wik Goveming shaft 1
18 25163 K Pin, flyweight 2
19 25164 o Snap ring 1
20 25165 WEMG AR N Washer, driven gear 1
21 GB276-94 K 6203 Bearing 6203 1
22 GBS789-386 i Max 20 Bolt M6 X 29 6

PAGINA 02



BoMBAZ X 2 2.5 HP

===

[E-03 A fiLss CYLINDER COVER

6 &
PSS EBAERS THMH LK Description - ﬂ & &
S/N Part No. Quantity Remark
| 12221/152F MELKE B Gasket, cylinder head 1
2 12311/152F M EL s Cylinder cover 1
3 34200/152F Pei Spark plug 1
4 TB5789-86 e Mo X35 Bolt M6 X 35 G
5 41661 RF Hand hold 1
6 GB3878-86 W8 M6 Nut M6 2
7 41652 RFRE Boot, handle 1

PAGINA 03



BOMBAZ X 2 2.5 HP

<=

E-4 thil 7EFEE SR CRANKSHAFT, PISTON & CONNECTING ROD

1 13110/152F gaikE & Crankshaft sub-assv 1
2 13111 ghig Crankshaft 1
3 13118 T Woodruff key 1
4 13130/152F HITAE Connecting rod 1
5 13131 L% Shank 1
6 13132 W FE A Cap connecting rod 1
7 13133 HEATEE Bolt 2
8 13211/152F ERX Piston 1
9 13221/152F EEH Piston pin 1
10 13222/152F TH S Circlip, piston pin 2
11 13300/152F iHEAHH Piston ring set 1
12 13311 ERH (—) Pistonring ( | ) 1
13 13312 T 37 S Piston ring ( I} 1
14 13320 AmHEe Oil nng, 3-piece i
15 13321 B3R Expander 1
16 13322 MEH Side rail 2
17 | 1421 NATELE Timing driving gear i
18 GB276-94 7 6203 Bearing 6203 1
13211/152F - 25 Piston 0.25
13300/152F - 25 Anillos 025

PAGINA 04



BOMBAZ X 2 2.5 HP

=g

E-5 Miahdl4 5144 COMBINATION OF CAMSHAFT & VALVE

© :
@} 5 8 7 9 3 ,—7;
| — A
=@
i — I ~3
L 0@ Qo0 ©
3 6 8 1. 2 3 @ ?
B{% TEWMAERSE THHFEL2K Description ﬁl; & &
S/N Part No. Quantity Remark
1 14111/152F ¥ Camshaft 1
2 14114 (Wt Rt Washer, camshaft 2
3 14455/152F i h Tappet 2
4 14711/152F A0 Intake valve 1
5 14721/152F #M0 Exhaust valve |
6 14730/152F famE Ol seal, valve stem 1
7 14751/152F ARE:S v Spring seat, valve 2
8 14755/152F T Valve spring 2
Q9 14758/152F ARl Cap 2

PAGINA 05



soMBAZ X 2 2.5 Hp

<

E-6 1Ll 228 CARBURETOR ASSY

O @
N2
y [ &
&
RS | ¥RARSE EWMELK Description o = ol
SN Part No. Quantity Remark
1 12254/152F #HM Oy Gasket, intake port 1
2 16100/152F {70 28 45 He Carburetor assy 1
3 16141/152F fLraBssa Connecting block 1
4 16142/152F -1 35 Gasket, carburetor i
S 16148 BRATTIH X Choke lever 1
6 16210/152F FTRHEE Float chamber sub-assy 1
7 16211 FTH Float chamber i
8 16213 BARARAT Screw 1
9 16214 o S Seal, screw 1
10 16215 TR heEeT Drain screw, float chamber 1
11 16216 WP EATEE Washer 1
12 16219/152F FTEERE Gasket, float chamber i
13 16230/152F FTHSE Float sub-assy 1
14 16240/152F WS Needle valve 1
15 16250 feadnasE Mixture chamber body !
16 16251 Fof e Main nozzle 1
17 16254 F05 TR Main jet |
18 16280 TS Throttle unit 1
19 16311 b e - Throttle lever 1
2 16312 MR EEH R Airproof washer 1
21 16313 IS RN Washer 1
22 16314 TR A S Cover 1
23 16330 PRI E Choke unit i
2 16421 ok g 2 43 Idle adjusting screw 1
25 GB5789.86 AT MAXG Screw Md x6 2

PAGINA 06



BOMBAZ X 2 2.5 HP

=gy

E-7 B4R FUEL TANK ASSY

RS | ®FRAERSE T W E R K Description o & B

SIN Part No. Quantity | Remark
1 16500/168F mamERe Fuel filler cap sub-assy 1
2 16510/168F MEER Fuel filler cap 1
3 16521/168F WA Packing ring i
+ 16610/152F k] Fuel tank 1
5 16916/168F e Filter cup 1
6 16931/168F A Outlet pipe 1
7 16937/168F M R Pipe clamp 2
8 16950/168F 3k Outlet nipple 1
o 16961/168F HMRELEHE Seal ring. outlet mipple 1
10 GB3T89-86 §F4: Mox14 Bolt M6 X 14 1
11 GB6177-86 5 Mo Nut M6 2

PAGINA 07



BoMBAZ X 2 2.5 HP

=gy

E-8 S IEHEB L AIR CLEANER ASSY

SIN Part No. SRR Quantity | Remark
1 17111/152F =5 B Cover, air cleaner 1
2 17131/152F = b R Housing, air cleaner 1
3 17133/152F ok 2R Nk Foam, air cleaner 1
4 17171/152F THHR LY Bracket. air cleaner 1
5 17331/152F M ERE R Gasket. air cleaner 1
6 GB6177-86 # 5w Nut M6 2
7 GBE/T845-1985 [ 34F5T ST4X 10 Self-tapping screw ST4x 10 1

PAGINA 08




BoMBAZ X 2 2.5 Hp

=g

E-9 {44 MUFFLER

]
2 =) EHERS . BB % ¥
SIN Part No. T WA LR Description Quantity Remark
1 12255/152F H= 08K Gasket, exhaust port 1
2 18300/152F WER Exhaust mufiler 1
3 GB6177-86 $£5 M6 Nut M6 v

PAGINA 09



BoMBAZ X 2 2.5 HP

X =g

E-10 iz 4 RECOILSTARTER

14 4

FS | EB84KF scae R & &
S/N Part No. ® WM E K Description Quantity | Remark
1 19710/152F 13,5 S Fan hood sub-assy 1
2 27300/152F s a8 Recoil starter 1
3 27311 338 Friction spring 1
4 27313 fus Rope 1
5 27315 S{wsr Shoulder screw 1
6 27319/152F i Spiral spring 1
7 27331 2§10 Ratchet 2
8 27341 HiEn Lid. spring 1
9 27351/152F Baage Spool, starter 1
10 27361/152F i Grip, starter 1
11 27381/152F HFE Casing 1
12 27384 M Spring seat 1
13 35410/152F mKF X Engine switch 1
14 GB3789-86 i Mox 8 Bolt M6 X 8 3
15 GB5789-86 54 Mox 14 Bolt M6 X 14 3

PAGINA 10



BOMBAZ X 2 2.5 HP

=gy

E-11 4 EH £4 GOVERNING CONTROLSYSTEM

Fes | FH4ARKS R # &
S/N Part No. FRMEALEH INacripton Quantity | Remark
1 26331/152F VEEH Governor arm 1
2 26341/152F U Puli-rod, governor 1
3 26362 VN SR Lock bolt 1
4 26363/152F E-R0£08 Return spring I
5 26364/152F R R Assistant spring, govemor 1
6 26410/152F iR Mount, governor 1
7 26412 F4 Handle 1
8 26414 i T Positioning plate |
9 26415 VE i R Spring, govemor !
10 26418 W Wave washer 1
11 26419 ®H Washer 1
12 26420 R RUGA Supporting plate unit 1
13 26422 o dT B Pressure plate I
14 GB6177-86 5 Mo Nut M6 2
15 GBS18-85-H i 05X 25 Bolt M5 X 25 1
16 GB5789-86 WA MEX 14 Bolt M6 X 14 2
17 GB818-85-H HEE W5 % 16 Bolt M5 X 16 I




somBAZ X 2

2,5 HP

X =g

E-12 &¥®8#4 FLYWHEEL

2 4
Fs | FBHRKS . R % i
SIN Part No. F W R Description Quantity Remark
1 19722/152F TR Fan, flywheel I
2 27371/152F E 8 3 Starting flange 1
3 27500/152F EARH M Flvwheel |
4 27515/146F CEMBEMI2X 1.25 Nut M12x1.25 |




somBAZ X 2 2.5 Hp @

E-13 Sk E4H IGNITION COIL

F% | EWERT S encsintion E | & &
SIN Part No. P Quantity Remark
1 34310/152F AIEEN Cap, spark plug 1
2 34410 1R A B Cable, engine stop 1
3 34500/152F AR BT Ignition coil sub-assy 1
4 34510 AKEEH Ignition coil 1
5 GB5789-86 WM x27 Bolt Mé X 27 2




BOMBAZ X 2 2.5 HP

W-01 KFHfE WATER PUMPASSY

‘o

12

RS | ®BBAERSD 2 W4 L K Description e
SN Part No. Quantity Remark
1 44112/B22 e Housing, rear 1
2 44121/B22 O 18 O-ring 1
3 44230/B22 P Seal, mechanical 1
4 O 18 O-ring 4
5 44122/B22 B Washer, copper 4
6 GBS5787-86 e MR X 65 Bolt, allen headed 4
7 44211/B22 M Impeller 1
8 44212/B22 & 7% Cover, Impeller 1
9 442211822 O 8 O-Ring 1
10 44111822 Hix Housing, Front 1
11 44412B22 Y Pipe, 27 2
12 GB5787-86 HWE MI10X 25 Bolt, Hex 11
13 44142 BETHE O-Ring 2
14 44141/B15 Drain Plug 1
15 44413/B22 S Union, hose 2" 2
16 44511/B22 K Flange, Inlet 2" 1
17 44521/B22 #HKER Gasket, Inlet Flange 1
18 44321/B22 HKERE Gasket, Outlet Flange 1
19 44311/B22 K Flange, Outlet 2™ 1
20 44411/B22 L Gasket, 27 .

meoWER

PAGINA 14



